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Introduction  

About this guide 

The Oregon Medicaid Pharmaceutical Services PA Criteria is designed to assist the following 

providers: 

Â Prescribing providers seeking approval of fee-for-service (FFS, or ñopen cardò) 

prescriptions for Oregon Health Plan (OHP) clients 

Â Pharmacies filling FFS prescriptions for OHP clients 

How to use this guide 

The table of contents is not interactive. When viewing this guide electronically, do the 

following to quickly access PA criteria: 

Â Click the Bookmarks button in your PDF viewer to view the bookmarks in this guide. 

Â Click on the bookmark you wish to view to go to that page.  

Â A plus sign next to the bookmark name means there are additional items within that 

bookmark. Click the plus sign to see the additional bookmarks. 

Â To turn pages within the PDF, use the arrow buttons (normally located at the top or 

bottom of your PDF viewer). 

Administrative rules and supplemental information 

Use this guide with the Pharmaceutical Services provider guidelines (administrative rules and 

supplemental information), which contain information on policy and covered services specific 

to your provider type.  

 

You can find these guidelines at  

www.oregon.gov/OHA/HSD/OHP/Pages/Policy-Pharmacy.aspx  
  

http://www.oregon.gov/OHA/HSD/OHP/Pages/Policy-Pharmacy.aspx
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Update information 

Effective January 1, 2019 

The Health Systems Division made substantive changes to listed criteria, deleted criteria, and 

made minor, non-substantive formatting updates to the entire guide. 

Substantive updates and new criteria 

¶ Acne 

¶ Elagolix 

¶ Growth Hormones 

¶ Hepatitis C Direct-acting antivirals 

¶ Testosterone 

Clerical changes

¶ Insulins 

 

 

For questions, contact the Divisionôs Pharmacy Program at dmap.rxquestions@state.or.us.  

 

 

 

 

 

 

 

 

 

 
 

 

mailto:dmap.rxquestions@state.or.us
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General PA information 

Overview 

For drugs that require PA on Point of Sale (POS) claims: 

Â A new evaluation feature of the Oregon Medicaid POS system, DUR Plus, reviews 

incoming POS claims and issues PA when the drug meets appropriate clinical criteria. 

Â For drugs that do not pass DUR Plus review, pharmacies must contact the prescribing 

provider, who then requests PA from the Oregon Pharmacy Call Center.  

Drugs requiring PA - See OAR 410-121-0040 for more information 

The Division may require PA for individual drugs and categories of drugs to ensure that the 

drugs prescribed are indicated for conditions funded by OHP and consistent with the Prioritized 

List of Health Services and its corresponding treatment guidelines (see OAR 410-141-0480 and 

410-141-0520). 

DUR Plus review 

The Oregon Medicaid POS system initially evaluates incoming pharmacy claims for basic edits 

and audits. If the drug on the claim requires PA and requires DUR Plus evaluation, the claim 

passes through a series of clinical criteria rules to determine whether DUR Plus can issue PA 

and allow dispensing the drug to the client.  

 

DUR Plus checks the current drug claim as well as the clientôs medical and claims history for 

the appropriate criteria. 

Â If suitable criteria are found, a prior authorization will be systematically created, applied 

to the claim, and the claim will be paid. This interactive process occurs with no 

processing delays and no administrative work for the pharmacy or prescribing provider. 

Â If all criteria are not met, the claim will be denied and PA will be required. The prescriber 

will be responsible for requesting PA, using procedures outlined in OAR 410-121-0060. 

 

How to request PA 

For prescriptions covered by the clientôs coordinated care organization (CCO), contact the CCO 

for their PA procedures. 

 

For prescriptions covered by OHA on a fee-for-service (ñopen cardò) basis, use the following 
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contact information: 

For prescriptions and oral nutritional supplements 

The Oregon Pharmacy Call Center is available 24 hours per day, seven days a week, 365 days a 

year and processes PA requests within 24 hours. When calling in a PA request, have the 

diagnosis code ready. 

 

Phone: 888-202-2126 

Fax: 888-346-0178 

 

Refer to PA procedures outlined in OAR 410-121-0060.  

For emergent or urgent prescriptions that require PA 

The Oregon Pharmacy Call Center may authorize up to a 96 hour emergency supply for drugs 

that require PA, but have no PA on file. Refer to 410-121-0060(4) Emergency Need. 

 

The Pharmacist may request an emergent or urgent dispensing from the Pharmacy Call Center 

when the client is eligible for covered fee-for-service drug prescriptions. 

a) Clients who do not have a PA pending may receive an emergency dispensing for a 96-

hour supply. 

b) Clients who do have a PA pending may receive an emergency dispensing for up to a 

seven-day supply. 

For diabetic supplies (lancets, test strips, syringe and glucose monitor supplies) 

Diabetic supplies in excess of OHAôs utilization guidelines require PA from the Division: 

 

Health Systems Division ï Provider Clinical Support Uni t 

500 Summer St NE, E44 

Salem, OR 97301-1078 

503-945-6821 (direct) 

800-642-8635 (in-state only) 

 

Use the MSC 3971 form to submit PA requests. Fax the completed form using an EDMS 

Coversheet (MSC 3970) to one the following fax numbers: 

Â Routine requests: 503-378-5814 

Â Immediate/urgent requests: 503-378-3435 

Client hearings and exception requests 

For any PA requests that are denied due to OHA criteria not being met, the right of a client to 

request a contested case hearing is otherwise provided by statute or rule, including OAR 410- 

141-0264(10). 

Â This rule describes when a client may request a state hearing. Clients may request a 

hearing based upon information included in the PA denial notice. 
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Â Information on how to file an appeal is attached to all PA notices to clients and providers 

from the Oregon Pharmacy Call Center. 

 

Providers may contact Provider Services at 800-336-6016 to file an exception request on a PA 

denial. For information regarding OAR 410-120-1860, refer to the Divisionôs General Rules at 

www.oregon.gov/OHA/HSD/OHP/Pages/Policy-General-Rules.aspx  

DMAP 3978 - Pharmacy Prior Authorization Request 

This form is the paper option for submitting pharmacy PA requests. Prescribers should submit 

their PA requests for fee-for-service prescriptions and oral nutritional supplements with 

required documentation to the Oregon Pharmacy Call Center at 888-346-0178. 

 

This form does not require an EDMS Coversheet. This form is also available on the DHS/OHA 

website at https://apps.state.or.us/Forms/Served/OE3978.pdf.  

Information needed to request PA 

Complete the form as follows. The Oregon Pharmacy Call Center may ask for some or all of the 

following information, depending upon the class of the drug requested: 

DMAP 3978 

section Information needed 

Section I: Requesting provider name and National Provider Identifier 

¶ FQHC/RHC and AI/AN providers - Also enter the pharmacy or clinic NPI for 

your facility 

Section II Type of PA Request: Mark ñPharmacyò 

¶ FQHC/RHC and AI/AN providers -Mark ñOther,ò followed by provider type 

(FQHC, RHC, IHS or Tribal 638) 

Section III: Client name and recipient ID number 

Section IV: Diagnosis code 

Section V: Drug name, strength, size and quantity of medication 

¶ Participating pharmacy: Include the dispensing pharmacyôs name and phone 

number (if available) 

Section VI:  Date of PA Request Begin and End Dates of Service 

Section VII: Complete for EPIV and oral nutritional supplements only 

Section VIII: Complete for oral nutritional supplements only 

 

http://www.oregon.gov/OHA/HSD/OHP/Pages/Policy-General-Rules.aspx
https://apps.state.or.us/Forms/Served/OE3978.pdf
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PA criteria for fee-for -service prescriptions 

About the PA criteria 

The following pages include specific drugs, goals or directives in usage, length of authorization, 

covered alternatives, approval criteria and more.  

 

The Divisionôs prior authorization policy is reviewed by the Oregon Pharmacy and Therapeutic 

Committee (P&T Committee) and is subject to the Oregon Administrative Rule writing process.  

Â To learn more about the P&T Committee, please visit the web page at 

http://www.oregon.gov/OHA/HSD/OHP/Pages/PT-Committee.aspx  

Â For summaries of P&T Committee recommendations approved by OHA for policy 

implementation, view the OHA Recommendations posted at 

http://www.oregon.gov/OHA/HSD/OHP/Pages/PT-Committee.aspx  

Contact for questions about PA policy 

For general questions about the Divisionôs prior authorization policy for fee-for-service 

prescriptions, please contact: 

 

Roger A. Citron, RPh 

OSU College of Pharmacy 

Drug Use Research & Management at 

OHA Health Systems Division 

500 Summer Street NE, E-35 

Salem, OR 97301-1079 

 

roger.a.citron@state.or.us  

 

Voicemail: 503-947-5220 

Fax: 503-947-1119

http://www.oregon.gov/OHA/HSD/OHP/Pages/PT-Committee.aspx
http://www.oregon.gov/OHA/HSD/OHP/Pages/PT-Committee.aspx
mailto:roger.a.citron@state.or.us
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Acne Medications 
Goal(s): 

¶ Ensure that medications for acne are used appropriately for OHP-funded conditions. 
 
Length of Authorization:  

¶ Up to 12 months 
 
Requires PA: 

¶ All drugs in the Acne medications class  
 
Covered Alternatives:   

¶ Current PMPDP preferred drug list per OAR 410-121-0030 at www.orpdl.org 

¶ Searchable site for Oregon FFS Drug Class listed at www.orpdl.org/drugs/ 
 

Approval Criteria 

1. What diagnosis is being treated? Record ICD10 code. 

2. Is the request for an FDA-approved 
indication? 
 

Yes: Go to #3 No: Pass to RPh. Deny; 
medical 
appropriateness   

3. Is the diagnosis funded by OHP? 
 

Yes: Go to #4 No: Pass to RPh. Deny; 
not funded by the OHP. 

4. Will the prescriber consider a change to a 
preferred product? 
 
Message:  

¶ Preferred products are evidence-based 
reviewed for comparative effectiveness 
and safety by the Oregon Pharmacy & 
Therapeutics Committee.   

Yes: Inform prescriber 
of covered alternatives 
in class.   

No: Approve for 12 
months. 

 

 
P&T/DUR Review: 11/18 (JP)  
Implementation: 1/1/19 

 

 

http://www.orpdl.org/
http://www.orpdl.org/drugs/
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Analgesics, Non-Steroidal Anti-Inflammatory Drugs 

 
Goal(s): 

¶ To ensure that non-preferred NSAIDs are used for conditions funded by the OHP. 

¶ Restrict ketorolac to short-term use (5-day supply every 60 days) per the FDA black boxed 
warning. 

 
Length of Authorization:  

¶ Up to 12 months 
 
Requires PA: 

¶ Non-preferred NSAIDs. 

¶ Ketorolac: Maximum of one claim per 60 days, with a maximum 20 tablets/5-day supply 
(maximum 5-day supply every 60 days). 

 
Preferred Alternatives:   

¶ Current PMPDP preferred drug list per OAR 410-121-0030 at www.orpdl.org 

¶ Searchable site for Oregon FFS Drug Class listed at www.orpdl.org/drugs/ 
 

Approval Criteria 

1. What diagnosis is being treated? Record ICD10 code. 

2. Is the diagnosis funded by the Oregon 
Health Plan?  

Yes: Go to #3 No: Pass to RPh. Deny; 
not funded by the OHP 

3. Is this a continuation of current therapy (i.e. 
filled prescription within prior 90 days)? 
Verify via pharmacy claims. 

Yes: Document prior 
therapy in PA record. Go 
to #4. 

No: Go to #5 

4. Is request for more than a 5-day supply of 
ketorolac within 60 days (200 mg total over 
5 days for tablets, 630 mg total over 5 days 
for the nasal spray)? 

Yes: Pass to RPh. 
Deny; medical 
appropriateness.  

No: Go to #5 

5. Will the prescriber consider switching to a 
preferred product?  
 
Message: 

¶ Preferred products do not require PA. 

¶ Preferred products are evidence-based 
reviewed for comparative effectiveness & 
safety by the Pharmacy and Therapeutics 
(P&T) Committee. 

Yes: Inform prescriber 
of covered alternatives 
in class.   

No: Approve for up to 
12 months. 

 
P&T Review:  3/16 (MH); 11/14; 9/13; 2/12; 9/09; 2/06      
Implementation:   1/1/15, 1/1/14, 5/14/12, 1/1/10 

 

http://www.orpdl.org/
http://www.orpdl.org/drugs/
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Antiemetics 
 
Goal(s): 

¶ Promote use of preferred antiemetics. 

¶ Restrict use of costly antiemetic agents for appropriate indications. 
 
Length of Authorization:  

¶ Up to 6 months 
 
Requires PA: 

¶ Non-preferred drugs will be subject to PA criteria. 
 

Covered Alternatives:   

¶ Preferred alternatives listed at www.orpdl.org 
 

Approval Criteria 
 

1. What is the diagnosis being 

treated? 

Record ICD10 Code. 

2. Will the prescriber consider a 

change to the preferred product? 

Message:  

¶ Preferred products do not 
require a PA. 

¶ Preferred products are 
evidence-based reviewed for 
comparative effectiveness and 
safety by the Pharmacy and 
Therapeutics (P&T) Committee. 

Yes: Inform prescriber of 

covered alternatives in 

class. 

No: Go to #3 

3. Is the request for 

doxylamine/pyridoxine (Diclegis® or 

Bonjesta) for pregnancy-related 

nausea or vomiting? 

Yes: Go to #4 No: Go to #5 

4. Has the patient failed a trial of 

pyridoxine? 

Message:  

¶ Preferred vitamin B products do 
not require a PA. 

¶ Preferred products are 
evidence-based reviewed for 
comparative effectiveness and 
safety by the Pharmacy and 
Therapeutics (P&T) Committee. 

Yes: Approve for up to 3 

months 

No: Pass to RPh; deny 

and recommend a trial of 

pyridoxine.  

5. Is the request for dronabinol 

(Marinol®)? 

Yes: Go to #6 No: Go to #7 
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6. Does the patient have anorexia 

associated with HIV/AIDS? 

Yes: Approve for up to 6 

months.* 

No: Go to #7 

7. Does the patient have a cancer 

diagnosis AND receiving 

chemotherapy or radiation? 

Yes: Approve for up to 6 

months.  

No: Go to #8 

8. Does patient have refractory 

nausea/vomiting that has resulted 

in hospitalizations or ED visits? 

Yes: Approve for up to 6 

months.* 

No: Go to #9 

9. Has the patient tried and failed, or 

have contraindications, to at least 2 

preferred antiemetics?  

Yes: Approve for up to 6 

months.* 

No: Pass to RPh.  Deny; 

medical appropriateness. 

Must trial at least 2 

preferred antiemetics 

* If the request is for dronabinol (Marinol®) do not exceed 3 doses/day for 2.5 mg and 5 mg 

strengths and 2 doses/day for the 10 mg strength. 

 
P&T/DUR Review:   9/17 (KS); 1/17; 1/16; 11/14; 9/09; 2/06; 2/04; 11/03; 9/03; 5/03; 2/03 
Implementation:    1/1/18; 4/1/17; 2/12/16; 1/1/15; 1/1/14; 1/1/10; 7/1/06; 3/20/06; 6/30/04; 3/1/04; 6/19/03; 4/1/03  
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Antifungals 

Goal(s): 

¶ Approve use of antifungals only for OHP-funded diagnoses. Minor fungal infections of skin, 
such as dermatophytosis and candidiasis are only funded when complicated by an 
immunocompromised host. 
 

Length of Authorization:  

¶ See criteria 
 
Requires PA: 

¶ Non-preferred drugs 
 
Covered Alternatives:   

¶ Current PMPDP preferred drug list per OAR 410-121-0030 at www.orpdl.org 

¶ Searchable site for Oregon FFS Drug Class listed at www.orpdl.org/drugs/ 
 
Table 1: Examples of FUNDED indications (1/1/15) 

ICD-10 Description 

B373 Candidiasis of vulva and vagina 

B371 Candidiasis of the lung 

B377  Disseminated Candidiasis 

B375-376, B3781-3782, B3784-
3789 

Candidiasis of other specified sites 

B380-B384, B3889, B389 Coccidiomycosis various sites 

B392-395, B399, G02, H32, I32, 
I39, J17 

Histoplamosis 

B409,B410, B419, B480 Blastomycosis 

B420-427, B429, B439, B449-450, 
B457, B459, B469, B481-482, 
B488, B49 

Rhinosporidosis, Sporotrichosis, Chromoblastomycosis, 
Aspergillosis, Mycotis Mycetomas, Cryptococcosis,  
Allescheriosis, Zygomycosis, Dematiacious Fungal Infection,  
Mycoses Nec and Nos   

B488 Mycosis, Opportinistic 

B4481 Bronchopulmonary Aspergillus, Allergic 

N739-751, N759, N760-
N771(except  N72) 

Inflammatory disease of cervix vagina and vulva 

L3019,L3029, L3039, L3049 Cellulitis and abscess of finger and toe 

P375 Neonatal Candida infection 

 
Table 2: Examples of NON-FUNDED indications (1/1/15) 

ICD-10 Description 

L2083, L210-211, L218-219, L303 Erythematosquamous dermatosis 

L22 Diaper or napkin rash 

L20.0-20.82, L20.84-20.89 Other atopic dermatitis and related conditions 

L240-242, L251-255, L578, L579,  
L230, L2381, L2481, L250, L252, 
L258-259, L551-552 , L568, L589 

Contact dermatitis and other eczema 

L530-532, L510, L518-519, L52, 
L710-711, L718, L930, L932, 
L490-L499, L26, L304, L538, 

Erythematous conditions 

http://www.orpdl.org/
http://www.orpdl.org/drugs/
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L920, L951, L982, L539  

L438,L441-443, L449,L661 Lichen Planus 

L700-702, L708 Rosacea or acne 

B351 Tinea unguium (onychomycosis) 

B360 Pityriasis versicolor 

B362 Tinea blanca 

B363 Black piedra 

B368, B369 Mycoses, superficial 

B372 Cutaneous candidiasis 

B379 Candidiasis, unspecified 

R21 Rash and other nonspecific skin eruption 

 
Table 3: Criteria driven diagnoses (1/1/15) 

ICD-10 Description 

B350    Dermatophytosis of scalp and beard (tinea capitis/ tinea barbae) 

B352   Dermatophytosis of hand (tinea manuum) 

B356  Dermatophytosis of groin and perianal area (tinea cruris) 

B353  Dermatophytosis of foot (tinea pedis) 

B355 Dermatophytosis of body (tinea corporis / tinea imbricate) 

B358   Deep seated dermatophytosis 

B358-B359 Dermatophytosis of other specified sites - unspecified site 

B361  Tinea nigra 

B370,B3783  Candidiasis of mouth 

B3742,B3749   Candidiasis of other urogenital sites 
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Approval Criteria 

1. What diagnosis is being treated? Record ICD10 code 

2. Is the diagnosis funded by OHP? (See 
examples in Table 1). 

Yes: Go to #3 No: Go to #4 

3.  Will the prescriber consider a change to a 
preferred product? 
Message: 

¶ Preferred products do not require PA. 

¶ Preferred products are evidence-based 
reviewed for comparative effectiveness 
and safety. 

Yes: Inform prescriber of 
preferred alternatives. 

No: Approve for 3 
months or course of 
treatment. 

4. Is the prescriber a hematology, oncology 
or infectious disease specialty prescriber 
requesting voriconazole? 

Yes: Approve for 3 
months or course of 
treatment. 

No: Go to #5 

5. Is the diagnosis not funded by OHP? 
(see examples in Table 2).  

Yes: Pass to RPh. 
Deny; not funded by OHP 

No: Got to #6 

6. Is the diagnosis funded by OHP if criteria 
are met?   
(see examples in Table 3). 

Yes: Go to #7 No: Go to #9 

7. Is the patient immunocompromised 
(examples below)?   

¶ Does the patient have a current (not 
history of) diagnosis of cancer AND 
is currently undergoing 
Chemotherapy or Radiation? 
Document therapy and length of 
treatment. OR 

¶ Does the patient have a diagnosis 
of HIV/AIDS? OR 

¶ Does the patient have sickle cell 
anemia? 

¶ Poor nutrition, elderly or chronically 
ill? 

¶ Other conditions as determined and 
documented by a RPh.  

Yes: Record ICD-10 
code. Approve as follows: 
(immunocompromised 
patient) 
 

ORAL & TOPICAL 

¶ Course of treatment.  

¶ If length of therapy is 
unknown, approve 
for 3 months. 

 

No: Go to #8 
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Approval Criteria 

8. Is the patient currently taking an 
immunosuppressive drug?  Document 
drug.    
 
Pass to RPh for evaluation if drug not in 
list.   
 
Immunosuppressive drugs include but are 
not limited to: 

azathioprine leflunomide  

basiliximab mercaptopurine 

cyclophosphamide methotrexate 

cyclosporine mycophenolate 

etanercept rituximab 

everolimus sirolimus  

hydroxychloroquine  tacrolimus  

infliximab  
 

Yes: Approve as follows: 
(immunocompromised 
patient)   
 

ORAL & TOPICAL 

¶ Course of treatment.  

¶ If length of therapy is 
unknown, approve for 
3 months. 

 

No: Pass to RPh. Deny; 
not funded by the OHP 

9. RPh only: All other indications need to be evaluated to see if it is an OHP-funded diagnosis: 
 

¶ If funded: may approve for treatment course with PRN renewals. If length of therapy is unknown, 
approve for 3-month intervals only.  

¶ If not funded: Deny; not funded by the OHP. 
o Deny non-fungal diagnosis (medical appropriateness) 

o Deny fungal ICD-10 codes that do not appear on the OHP list pending a more specific 

diagnosis code (not funded by the OHP). 
o Forward any fungal ICD-10 codes not found in the Tables 1, 2, or 3 to the Lead Pharmacist. 

These codes will be forwarded to DMAP to be added to the Tables for future requests.  

 
P&T Review:  7/15 (kk); 09/10; 2/06; 11/05; 9/05; 5/05     
Implemented:  5/1/16; 8/15; 1/1/11; 7/1/06; 11/1/0; 9/1/0  
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Antihistamines 

Goals: 

¶ Approve antihistamines only for conditions funded by the OHP.  

¶ Allergic rhinitis treatment is covered by the OHP only when complicated by other diagnoses 
(e.g. asthma, sleep apnea).  

¶ Promote use that is consistent with Oregon Asthma Guidelines and medical evidence. 
http://public.health.oregon.gov/DiseasesConditions/ChronicDisease/Asthma/Pages/index.aspx  

 
Length of Authorization:  

¶ 6 months 
 
Requires PA: 

¶ Non-preferred oral antihistamines and combinations 
 

Covered Alternatives:   

¶ Current PMPDP preferred drug list per OAR 410-121-0030 at www.orpdl.org 

¶ Searchable site for Oregon FFS Drug Class listed at www.orpdl.org/drugs/ 
 

Approval Criteria 

1. What diagnosis is being treated? Record ICD10 code. 

2. Will the prescriber consider a change to a 
preferred product? 
Message:  

¶ Preferred products do not require a PA. 

¶ Preferred products are evidence-based 
reviewed for comparative effectiveness 
and safety by the Oregon Pharmacy & 
Therapeutics Committee.   

Yes: Inform prescriber 
of covered alternatives 
in class.   

No: Go to #3 

3. Does patient have a diagnosis of allergic 
rhinitis, allergic conjunctivitis, or chronic 
rhinitis/pharyngitis/nasopharyngitis? 
 

Yes: Go to #4 No: Go to #8 

4. Does the patient have asthma or reactive 
airway disease exacerbated by 
chronic/allergic rhinitis or allergies? 

Yes: Go to #5 No: Go to #6 

http://public.health.oregon.gov/DiseasesConditions/ChronicDisease/Asthma/Pages/index.aspx
http://www.orpdl.org/
http://www.orpdl.org/drugs/
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Approval Criteria 

5. Does the drug profile show an asthma 
controller medication (e.g. ORAL inhaled 
corticosteroid, leukotriene antagonist, etc.) 
and/or inhaled rescue beta-agonist (e.g. 
albuterol) within the last 6 months?  

 
Keep in mind: albuterol may not need to be 
used as often if asthma is controlled on 
other medications. 

Yes: Approve for 6 
months 

No: Pass to RPh. 
Deny; medical 
appropriateness.  
 
Oregon Asthma 
guidelines recommend 
all asthma clients have 
access to rescue 
inhalers and those with 
persistent disease 
should use anti-
inflammatory medicines 
daily (preferably orally 
inhaled corticosteroids). 

6. Does patient have other co-morbid 
conditions or complications that are funded? 

¶ Acute or chronic inflammation of the orbit 

¶ Chronic Sinusitis   

¶ Acute Sinusitis  

¶ Sleep apnea  

¶ Wegenerôs Granulomatosis  
 

Yes: Document ICD-10 
codes. Go to #7 

No: Pass to RPh. 
Deny; not funded by the 
OHP 

7. Does patient have contraindications (e.g. 
pregnancy), or had insufficient response to 
available alternatives? Document. 

Yes: Approve for up to 6 
months 

No: Pass to RPh. Deny; 
medical 
appropriateness 

8. Is the diagnosis COPD or Obstructive 
Chronic Bronchitis? 

Yes: Pass to RPh. 
Deny; medical 
appropriateness.   
Antihistamine not 
indicated. 

No: Go to #9 

9. Is the diagnosis Chronic Bronchitis? Yes: Pass to RPh.  
Deny; not funded by the 
OHP 

No: Pass to RPh. Go to 
#10 

10.  RPh only: Is the diagnosis above the line or below the line?  
 

¶ Above: Deny; medical appropriateness  

¶ Below: Deny; not funded by the OHP (e.g., acute upper respiratory infections or urticaria). 

 
 

P&T Review:  5/15 (AG); 9/10; 9/08; 2/06; 9/04; 5/04; 2/02  
Implementation:  5/1/16; 7/15, 1/11, 7/09, 7/06, 3/06, 10/04, 8/02, 9/06 
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Antimigraine - Triptans 

Goal(s): 

¶ Decrease potential for medication overuse headache through quantity limits and therapeutic 
duplication denials. 

¶ Promote PDL options.   
 
Length of Authorization:  

¶ Up to 6 months 
 
Requires PA: 

¶ Non-preferred drugs 
 
Covered Alternatives:   

¶ Current PMPDP preferred drug list per OAR 410-121-0030 at www.orpdl.org 

¶ Searchable site for Oregon FFS Drug Class listed at www.orpdl.org/drugs/ 
 
Check the Reason for PA:  

¶ Non-Preferred drugs will deny on initiation 

¶ Preferred drugs will deny only when maximum dose exceeded 

¶ Both will deny for concurrent therapy (concurrent triptans by different routes is allowed)  

 
Quantity Limits per Labeling. 

Generic Brand Max Daily 
Dose 

Dosage Form Quantity Limit Per 
Month 

Almotriptan Axert 25 mg 6.25 mg tab 
12.5 mg tab 

12 tabs 

Eletriptan Relpax 80 mg 20 mg tab 
40 mg tab 
(blister pack 6, 12) 

6 tabs 

Frovatriptan Frova 7.5 mg 2.5 mg tab 
(blister pack 9) 

9 tabs 

Naratriptan Amerge 5 mg 1 mg tab 
2.5 mg tab (blister pack 9) 

 
9 tabs 

Rizatriptan Maxalt 
Maxalt MLT 

30 mg 5 mg tab 
10 mg tab (blister pack 6, 
12) 

12 tabs 
 

Sumatriptan 
tablets 

Imitrex & 
generics 

200 mg 25 mg tab, 50 mg tab, 
100 mg tab (blister pack 9) 

9 tablets 

Sumatriptan 
nasal spray 

Imitrex & 
generics 

40 mg 5 mg, 10 mg (box of 6) 18 spray units  

Sumatriptan 
nasal powder 

Onzetra 
Xsail 

44 mg 22 mg (11 mg in each 
nostril) 

6 nosepieces 

Sumatriptan 
injectable 

Imitrex & 
generics 

12 mg 6 mg/0.5 mL 6 vials 

http://www.orpdl.org/
http://www.orpdl.org/drugs/
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Generic Brand Max Daily 
Dose 

Dosage Form Quantity Limit Per 
Month 

Sumatriptan 
injectable 

Sumavel 12 mg 6 mg/0.5 mL units 
(package of 6) 

6 jet injectors 

Sumatriptan 
injectable 

Zembrace 
Symtouch 

12 mg 3 mg/0.5 mL  
(package of 4) 

12 auto-injectors 

Sumatriptan 
/naproxen 

Treximet 170/1000 mg 
(2 tablets) 

85/500 mg tab 
(box of 9) 

9 tablets 

Zolmitriptan Zomig 
Zomig ZMT 
 

10 mg 
 
 

2.5 mg tab 
(blister pack, 6) 

6 tabs 

Zolmitriptan 
nasal spray 

Zomig NS 10 mg 5 mg (box of 6) 3 packages (18 
spray units) 

Abbreviations: d = days; MR = may repeat; NS = nasal spray; PO = orally 

 

Approval Criteria 

1. What diagnosis is being treated? Record ICD10 code. 

2. Does the patient have a diagnosis 
of migraine headaches? 

Yes: Go to #3 No: Pass to RPh. Deny; 
medical 
appropriateness. 

3. Is requested drug a preferred 
product? 

Yes: Go to #5 No: Go to #4 

4. Will the prescriber consider a 
change to a preferred product?  
 
Message: 

¶ Preferred products do not 
require PA within recommended 
dose limits. 

¶ Preferred products are 
evidence-based reviewed for 
comparative effectiveness and 
safety by the Oregon Pharmacy 
& Therapeutics Committee.   

Yes: Inform prescriber of 
covered alternatives in class and 
dose limits. 

No: Go to #5 
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Approval Criteria 

5. Is request for a higher dose than 
listed in quantity limit chart? 

Yes: Pass to RPh. Deny; 
medical appropriateness.  
 

¶ May recommend use of 
migraine prophylactic 
therapy and reinforce that 
doses above those 
recommended by the 
manufacturer increase the 
incidence of medication 
overuse headache.   

¶ One lifetime 90-day taper 
may be approved at 
pharmacistôs discretion. 

¶ Document. 

No: Trouble-shoot claim 
payment (e.g., daysô 
supply?). 
 
Go to #6. 

6. Is the request for two different oral 
triptans concurrently? 

Yes: Go to #7 No: Approve for 6 
months 

7. Is this a switch in Triptan therapy 
due to intolerance, allergy or 
ineffectiveness? 

Yes: Document reason for switch 
and override for concurrent use 
for 30 days. 

No: Pass to RPh. Deny; 
medical 
appropriateness. 

 

 
P&T Review:  3/16 (MH); 3/10; 9/09; 11/03; 5/03     
Implementation:  5/1/16, 3/23/10; 1/1/10; 7/1/06; 5/31/05; 6/30/04 
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Anti-Parkinsonôs Agents 

Goals:  

¶ Promote preferred drugs for Parkinsonôs disease. 

¶ Restrict use for non-funded conditions (e.g., restless leg syndrome). 

¶ To limit utilization of safinamide to FDA-approved indications. 
 
Length of Authorization:  

¶ Up to 12 months 
 
Requires PA: 

¶ Non-preferred drugs 
 
Covered Alternatives:   

¶ Current PMPDP preferred drug list per OAR 410-121-0030 at www.orpdl.org 

¶ Searchable site for Oregon FFS Drug Class listed at www.orpdl.org/drugs/ 
 

Approval Criteria 

1. What diagnosis is being treated? Record ICD10 code 

2. Is the diagnosis Parkinsonôs disease or 
another chronic neurological condition? 

Yes: Go to #5 No: Go to #3 

3. Is the diagnosis Restless Leg Syndrome? Yes: Pass to RPh. 
Deny; not funded by the 
OHP. 

No: Go to #4 

4. RPh only: 
All other indications need to be evaluated to 
determine if treatment is for a funded 
condition. 

Funded: Go to #5 Not Funded: Deny; not 
funded by the OHP. 

5. Is this a request for continuation of therapy? Yes: Go to Renewal 
Criteria. 

No: Go to #6. 

6. Will the prescriber consider a change to a 
preferred product? 
 
Message: 
Å Preferred products do not require PA. 
Å Preferred products are evidence-based 
reviewed for comparative effectiveness & 
safety by the Pharmacy and Therapeutics 
(P&T) Committee. 

Yes: Inform prescriber 
of covered alternatives 
in class. 

No: Go to #7 

7. Does the patient have a diagnosis of 
Parkinsonôs disease and experiences ñoffò 
episodes? 

Yes: Go to #8 No: Approve for the 
shorter of 1 year or 
length of prescription. 

http://www.orpdl.org/
http://www.orpdl.org/drugs/
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Approval Criteria 

8. Is the request for safinamide? Yes: Go to #9 No: Approve for the 
shorter of 1 year or 
length of prescription. 

9. Is the patient currently taking 
levodopa/carbidopa? 

Yes: Approve for the 
shorter of 1 year or 
length of prescription. 

No: Pass to RPh. Deny; 
medical 
appropriateness. 

 

Renewal Criteria 

1. Has the patientôs condition improved as 

assessed by the prescribing physician and 

physician attests to patientôs improvement? 

 

 

Yes: Approve for the 
shorter of 1 year or 
length of prescription.  
 

No: Pass to RPh; Deny; 
medical 
appropriateness. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 
P&T Review:  3/18 (JP); 7/16; 9/14; 9/13; 09/10 
Implementation:   4/16/18; 8/16, 1/1/14, 1/1/11 
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Antiplatelets 

Goal: 

¶ Approve antiplatelet drugs for funded diagnoses which are supported by medical literature. 
 

Length of Authorization:  

¶ Up to 12 months. 

 
Requires PA: 

¶ Non-preferred drugs 
 

Covered Alternatives:   

¶ Preferred alternatives listed at www.orpdl.org/drugs/ 

 

Approval Criteria 

1. What diagnosis is being treated? Record ICD10 code. 

2. Is the diagnosis an OHP funded diagnosis? Yes:  Go to #3 No:  Pass to RPh. 
Deny, not funded by the 
OHP. 

3. Will the prescriber consider a change to a 

preferred product? 

Yes:  Inform provider of 
preferred alternatives.   

No:  Go to #4 

4. Is this continuation of hospital treatment? Yes: Approve for 30 
days only and inform 
provider of preferred 
products. 

No:  Go to #5 

5. Is the request for either prasugrel or 

vorapaxar AND does the patient have a 

history of stroke, TIA or intracranial 

hemorrhage? 

Yes:  Deny for medical 
appropriateness 

No:  Approve for FDA-
approved indications for 
up to 1 year. 
 
If vorapaxar is 
requested, it should be 
approved only when 
used in combination 
with aspirin and/or 
clopidogrel.  There is 
limited experience with 
other platelet inhibitor 
drugs or as 
monotherapy. 

 

 

http://www.orpdl.org/
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FDA Approved Indications (July 2015) 

 

2o 

Stroke 

2o 

PAD 

2o 

MI 

ACS 

No PCI PCI 

ASA/DP ER x 

    clopidogrel x x x x x 

prasugrel CI 

   

x 

ticagrelor 

   

x x 

vorapaxar CI x x 

  !ōōǊŜǾƛŀǘƛƻƴǎΥ нх Ґ ǎŜŎƻƴŘŀǊȅ ǇǊŜǾŜƴǘƛƻƴΤ !/{Ґ!ŎǳǘŜ /ƻǊƻƴŀǊȅ {ȅƴŘǊƻƳŜΤ !{!κ5t 9w Ґ ŀǎǇƛǊƛƴκŘƛǇȅǊƛŘŀƳƻƭŜΤ 

CI=contraindication; PCI=Percutaneous Intervention; X = FDA-approved indication. 

 
P&T / DUR Review:  9/17 (MH); 7/15; 11/11 
Implementation:    10/15, 8/15; 7/31/14; 4/9/12 
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Antivirals for Herpes Simplex Virus 

Goal(s): 

¶ Cover oral and/or topical antivirals only for covered diagnoses.  

¶ HSV infections are covered only when complicated by an immunocompromised host. 
 
Length of Authorization:  

¶ Up to 12 months (criteria specific) 
 
Requires PA: 

¶ Non-preferred drugs 
 

Covered Alternatives:   

¶ Current PMPDP preferred drug list per OAR 410-121-0030 at www.orpdl.org 

¶ Searchable site for Oregon FFS Drug Class listed at www.orpdl.org/drugs/ 
 

Approval Criteria 

1. What diagnosis is being treated? Record ICD10 code 

2. Will the prescriber consider a change to a 
preferred product? 
 
Message:  

¶ Preferred products do not require a PA. 

¶ Preferred products are evidence-based 
reviewed for comparative effectiveness 
and safety by the Oregon Pharmacy & 
Therapeutics Committee. 

Yes: Inform prescriber 
of covered alternatives 
in class.   

No: Go to #3 

3. Is the diagnosis uncomplicated herpes 
simplex virus infection (B002; B0089; B001; 
B009)? 

Yes: Go to #4 No: Go to #6 

4. Pass to RPh: Is the patient 
immunocompromised (document ICD10 
code). 
Examples:  

¶ Diagnosis of cancer AND currently 
undergoing chemotherapy or 
radiation. Document therapy and 
length of treatment. 

¶ Solid organ transplant 

¶ HIV/AIDS 

Yes: Approve for up to 
12 months 

No: Go to #5 

http://www.orpdl.org/
http://www.orpdl.org/drugs/
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Approval Criteria 

5. Is the patient currently taking an 
immunosuppressive drug?  
 
Document name of drug. If is drug not in the 
list below, pass to RPh for evaluation. 
Immunosuppressive drugs include, but are 
not limited to: 

Immunosuppressants  

Abatacept 
Adalimumab 
Anakinra 
Apremilast 
Azathioprine   
Basiliximab 
Certolizumab pegol   
Cyclosporine    
Cyclosporine 
Etanercept  
Golimumab 
Hydroxychloroquine  

Infliximab 
Leflunomide 
Methotrexate  
Natalizumab 
Rituximab 
Secukinumab 
Sirolimus  
Tacrolimus  
Tocilizumab 
Tofacitinib 
Ustekinumab 
Vedolizumab 

 

Yes: Approve for up to 
90 days 

No: Pass to RPh. Go to 
#6.   
 

6. RPh only: 
All other indications need to be evaluated as 
to whether they are an OHP-funded 
condition.  

If funded and clinic 
provides supporting 
literature, approve for 
length of treatment. If 
length of treatment is not 
provided, approve for 3 
months. 
 
Note: deny non-viral 
diagnoses (medical 
appropriateness)  

If non-funded, deny (not 
funded by the OHP).   
 
Note: Deny viral ICD-10 
codes that do not 
appear on the OHP 
funding list pending a 
more specific diagnosis 
code (not funded by the 
OHP). 

 
 

P&T Review:  7/16 (KS); 1/14; 1/12; 9/10 (KS) 
Implementation:   8/16; 1/1/11 
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Antivirals - Influenza 

Goal: 

¶ Restrict use of extended prophylactic influenza antiviral therapy to high risk populations 
recognized by the Centers for Disease Control and Prevention (CDC) and Infectious Diseases 
Society of America (IDSA). 
 

Length of Authorization:  

¶ Up to 30 days 
 
Requires PA: 

¶ Non-preferred neuraminidase inhibitors 

¶ Oseltamivir therapy for greater than 5 days 
 
Covered Alternatives:   

¶ Current PMPDP preferred drug list per OAR 410-121-0030 at www.orpdl.org 

¶ Searchable site for Oregon FFS Drug Class listed at www.orpdl.org/drugs/ 
 

Approval Criteria 

1. What diagnosis is being treated? Record ICD10 code. 

2. Is this an OHP-funded diagnosis? Yes: Go to #3 No: Pass to RPh. Deny; 
not funded by the OHP 

3. Is the antiviral agent to be used to treat a 
current influenza infection (ICD10 J1100, 
J129, J111-112, J1181, J1189; J09X1-
J09X9)? 

Yes: Go to #4  No: Go to #5 

4. Will the prescriber consider a change to a 
preferred product? 
 
Message:  

¶ Preferred products do not require PA 

¶ Preferred products are evidence-based 
reviewed for comparative effectiveness 
and safety by the Oregon Pharmacy & 
Therapeutics Committee. 

Yes: Inform prescriber 
of covered alternatives 
in class and approve for 
length of therapy or 5 
days, whichever is less.  
 

No: Approve for length 
of therapy or 5 days, 
whichever is less. 

5. Is the antiviral prescribed oseltamivir or 
zanamivir? 

Yes: Go to #6 No: Pass to RPh. Deny; 
medical 
appropriateness. 

http://www.orpdl.org/
http://www.orpdl.org/drugs/
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Approval Criteria 

6. Does the patient have any of the following 
CDC1 and IDSA2 criteria that may place 
them at increased risk for complications 
requiring chemoprophylaxis?  

 

¶ Persons at high risk of influenza 
complications during the first 2 weeks 
following vaccination after exposure 
to an infectious person (6 weeks in 
children not previously vaccinated 
and require 2 doses of vaccine) 

 

¶ Persons with severe immune 
deficiencies or others who might not 
respond to influenza vaccination, 
such as persons receiving 
immunosuppressive medications, 
after exposure to an infectious person 

 

¶ Persons at high risk for complications 
from influenza who cannot receive 
influenza vaccine after exposure to 
an infectious person 

 

¶ Residents of institutions, such as 
long-term care facilities, during 
influenza outbreaks in the institution. 

 

¶ Pregnancy and women up to 2 weeks 
postpartum who have been in close 
contact with someone suspected or 
confirmed of having influenza 

Yes:  Approve for 
duration of prophylaxis 
or 30 days, whichever is 
less. 
 
Current recommended 
duration of prophylaxis: 
7 days (after last known 
exposure; minimum 2 
weeks to control 
outbreaks in institutional 
settings and hospitals, 
and continue up to 1 
week after last known 
exposure.  
. 

No: Pass to RPh. Deny; 
medical 
appropriateness. 

 
References: 
1. Centers for Disease Control and Prevention. Influenza Antiviral Medications: Summary for Clinicians. 
http://www.cdc.gov/flu/pdf/professionals/antivirals/antiviral-summary-clinician.pdf. Accessed June 2, 2015. 
2. Harper SA, Bradley JS, Englund JA, et al. Seasonal influenza in adults and children ï diagnosis, treatment, chemoprophylaxis, and 
institutional outbreak management: clinical practice guidelines of the Infectious Diseases Society of America. Clinical Infectious 
Diseases. 2009; 48:1003-32. 

 
P&T/DUR Review:  1/16 (AG); 1/12; 9/10 
Implementation:  10/13/16; 2/12/16; 1/11 
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Atopic Dermatitis and Topical Antipsoriatics 

Goal(s): 

¶ Restrict dermatological drugs only for funded OHP diagnoses. Moderate/severe psoriasis and 

moderate/severe atopic dermatitis treatments are funded on the OHP. Treatments for mild 

psoriasis, seborrheic dermatitis, keroderma and other hypertrophic and atrophic conditions of skin 

are not funded.  

 

Length of Authorization:  

¶ From 6 to 12 months 

 
Requires PA: 

¶ Non-preferred antipsoriatics 

¶ All atopic dermatitis drugs 

¶ STC = 92 and HIC = L1A, L5F, L9D, T0A 

¶ This PA does not apply to biologics for psoriasis, which is subject to separate clinical PA criteria. 

 

Covered Alternatives:   

¶ Preferred alternatives listed at www.orpdl.org/drugs/ 

 

Approval Criteria 

1. What diagnosis is being treated? Record ICD 10 code. 

2. Is the diagnosis for seborrheic 

dermatitis, keroderma or other 

hypertrophic and atrophic conditions of 

skin? 

Yes: Pass to RPh; deny, not 

funded by the OHP. 

No: Go to #3 

3. Is the diagnosis psoriasis?  

 

Yes: Go to #4 No: Go to #7 

http://www.orpdl.org/
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Approval Criteria 

4. Is the Psoriasis Moderate/Severe?  

Moderate/Severe psoriasis is defined 

as:1  

¶ Having functional impairment (e.g. 

inability to use hands or feet for 

activities of daily living, or significant 

facial involvement preventing normal 

social interaction) and one of the 

following: 

1. At least 10% body surface area 

involved or with functional 

impairment and/or: 

2. Hand, foot or mucous membrane 

involvement 

Yes: Go to #5 No: Pass to RPh; deny, 

not funded by the OHP. 

5. Is the product requested preferred? Yes: Approve for length of 

treatment; maximum 1 year. 

No: Go to #6 

6. Will the prescriber consider a change to 

a preferred product? 

 

Message: Preferred products are 

evidence-based reviewed for 

comparative effectiveness & safety by 

the Pharmacy and Therapeutics (P&T) 

Committee. 

Yes: Inform provider of 

preferred alternatives.  

 

Approve for length of 

treatment; maximum 1 year. 

No:  Approve for length 

of treatment; maximum 

1 year. 

7. Is the diagnosis atopic dermatitis? Yes: Go to #8 No: Go to #17 
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Approval Criteria 

8. Is the diagnosis Moderate/Severe 

Atopic Dermatitis (AD)? 

Moderate/Severe psoriasis is defined 

as:1 

¶ Having functional impairment (e.g. 

inability to use hands or feet for 

activities of daily living, or significant 

facial involvement preventing normal 

social interaction) and one of the 

following: 

1. At least 10% body surface area 

involved or with functional 

impairment and/or: 

2. Hand, foot or mucous  membrane 
involvement 

Yes: Go to #9 No: Pass to RPh. Deny; 

not funded by the OHP. 

9. Is the drug topical tacrolimus, 

pimecrolimus or crisaborole? 

Yes: Go to #10 No: Go to #13 

10. What is the age of the patient? Age less than 2 years: Pass 

to RPh. Deny; medical 

appropriateness. 

Ages 2 years and 

older: Go to #11 

11. Does the patient meet the age 

requirements per the FDA label? 

 

¶ Tacrolimus 0.1% ointment is FDA 

approved for patients 16 years of 

age and older. 

¶ Tacrolimus 0.03% ointment, 

pimecrolimus 1% cream, and 

crisaborole ointment are FDA 

approved for patients 2 years of age 

and older. 

Yes: Go to #12 No: Pass to RPh. Deny; 

medical appropriateness 
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Approval Criteria 

12. Does the patient have a documented 

contraindication, intolerance or failed 

trials of at least 2 first line agents 

indicated for the treatment of moderate 

to severe AD (topical corticosteroids)?* 

 

*Note pimecrolimus and crisaborole are 

FDA approved to manage mild to 

moderate AD, while tacrolimus is FDA 

approved to manage moderate to 

severe AD. 

Yes: Document drug and 
dates trialed, and 
intolerances (if applicable): 
1.____________(dates) 
2.____________(dates) 
 
Approve for length of 

treatment; maximum 6 

months. 

No: Pass to RPh. Deny; 

medical appropriateness 

13. Is the drug dupilumab? Yes: Go to #14 No: Go to #17 

14. What is the age of the patient? 

¶ Dupilumab injection is  FDA 

approved for patients 18 years of 

age and older 

Age 17 years or younger: 

Pass to RPh. Deny; medical 

appropriateness. 

Ages 18 years and 

older: Go to #15 

15. Is the medication being prescribed by or 

in consultation with a dermatologist or 

allergist? 

 

 

Yes: Go to #16 No: Pass to RPh. Deny; 

medical appropriateness 
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Approval Criteria 

16. Does the patient have a documented 

contraindication or failed trial of the 

following treatments: 

 

¶ Moderate to high potency topical 

corticosteroid (e.g., clobetasol, 

desoximetasone, 

desonide,mometasone, 

betamethasone, halobetasol, 

fluticasone, or fluocinonide)  AND 

¶ Topical calcineurin inhibitor 

(tacrolimus, pimecrolimus) or topical 

phosphodiesterase (PDE)-4 inhibitor 

(crisaborole)  AND 

¶ Oral immunomodulator therapy 

(cyclosporine, methotrexate, 

azathioprine, mycophenolate mofetil, 

or oral corticosteroids)? 

Yes: Document drug and 

dates trialed and intolerances 

(if applicable): 

1.______________(dates) 

2.______________(dates) 

3.______________(dates) 

 

Approve for length of 

treatment; maximum 6 

months. 

No: Pass to RPh. Deny; 

medical appropriateness 

17. RPH only: 

All other indications need to be 

evaluated as to whether they are funded 

by the OHP.* 

If funded, or clinic provides 

supporting literature: 

Approve for length of 

treatment. 

If not funded: Deny, not 

funded by the OHP.   

 

P&T/DUR Review:  3/18 (DM); 9/17; 7/15; 1/15; 09/10; 9/09; 3/09; 5/07; 2/06 

Implementation:   4/16/18; 10/15; 8/15; 9/13; 6/12; 9/10; 1/10; 7/09; 6/07; 9/06 

 

*The Health Evidence Review Commission has stipulated via Guideline Note 21 that mild, uncomplicated inflammatory skin 

conditions including psoriasis, atopic dermatitis, lichen planus, Darier disease, pityriasis rubra pilaris, and discoid lupus are not 

funded. Uncomplicated is defined as no functional impairment; and/or involving less than 10% of body surface area and no 

involvement of the hand, foot, or mucous membranes. 

References: 

1. Oregon Health Evidence Review Commission. Coverage Guidance and Reports. http://www.oregon.gov/oha/hpa/csi-

herc/pages/index.aspx Accessed December 27, 2017. 

 

 

http://www.oregon.gov/oha/hpa/csi-herc/pages/index.aspx
http://www.oregon.gov/oha/hpa/csi-herc/pages/index.aspx
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Attention Deficit Hyperactivity Disorder (ADHD) Safety Edit 

Goals: 

¶ Cover ADHD medications only for diagnoses funded by the OHP and medications consistent with 
current best practices.  

¶ Promote care by a psychiatrist for patients requiring therapy outside of best-practice guidelines. 

¶ Promote preferred drugs in class. 
 
Length of Authorization:  

¶ Up to 12 months  
 
Requires PA: 

¶ Non-preferred drugs on the enforceable preferred drug list.  

¶ Regimens prescribed outside of standard doses and age range (Tables 1 and 2) 

¶ Non-standard polypharmacy (Table 3)  
 
Covered Alternatives:   

¶ Current PMPDP preferred drug list per OAR 410-121-0030 at www.orpdl.org 

¶ Searchable site for Oregon FFS Drug Class listed at www.orpdl.org/drugs/ 
 
Table 1. FDA-approved and OHP-funded Indications. 

 STIMULANTS NON-STIMULANTS 

Indication 
Methylphenidate 
and derivatives** 

Amphetamine 
and derivatives 

Atomoxetine Clonidine ER 
Guanfacine 

ER 

ADHD Age Ó6 years Age Ó3 years Age Ó6 years 
Children age 

6-17 years only 

Children 
age 

6-17 years 
only 

Narcolep
sy 

Age Ó6 years Age Ó6 years Not approved Not approved 
Not 

approved 
**See Table 2 for off-label methylphenidate IR dosing for age > 4 years 

 
Table 2. Standard Age and Maximum Daily Doses. 
Drug Type Generic Name Minimum 

Age 
Maximum 

Age 
Maximum Daily Dose (adults or 

children <18 years of age 
unless otherwise noted) 

CNS Stimulant amphetamine/dextroamphetamine 
salts IR 

3  40 mg 

CNS Stimulant amphetamine/dextroamphetamine 
salts ER 

6  60 mg 

CNS Stimulant dexmethylphenidate IR 6  20 mg 

CNS Stimulant dexmethylphenidate LA 6  40 mg for adults or  
30 mg if age <18 years 

CNS Stimulant dextroamphetamine IR 6  40 mg 

CNS Stimulant dextroamphetamine LA 6  60 mg 

CNS Stimulant lisdexamfetamine  6  70 mg 

CNS Stimulant methamphetamine 6 17 not established 

CNS Stimulant methylphenidate IR 4  60 mg 

CNS Stimulant methylphenidate LA 6  72 mg 

CNS Stimulant methylphenidate transdermal 6 17 30 mg 

Non-Stimulant atomoxetine 6  100 mg 

Non-Stimulant clonidine LA 6 17 0.4 mg 

Non-Stimulant guanfacine LA 6 17 4 mg for adjunctive therapy in 

http://www.orpdl.org/
http://www.orpdl.org/drugs/
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ages 6-17 years and for 
monotherapy in ages 6-12 years 

7 mg for monotherapy in ages 13-
17 years 

Abbreviations: IR = immediate-release formulation; LA = long-acting formulation (extended-release, sustained-release, etc.) 

 
Table 3. Standard Combination Therapy for ADHD 
Age Group Standard Combination Therapy 

Age <6 years* Combination therapy not recommended 

Age 6-17 years* 1 CNS Stimulant Formulation (LA or IR) + Guanfacine LA 
1 CNS Stimulant Formulation (LA or IR) + Clonidine LA 

Age Ó18 years** Combination therapy not recommended 
Abbreviations: IR = immediate-release formulation; LA = long-acting formulation (extended-release, sustained-release, etc.) 
* As recommended by the American Academy of Pediatrics 2011 Guidelines www.pediatrics.org/cgi/doi/10.1542/peds.2011-2654  
**As identified by Drug Class Review: Pharmacologic Treatments for Attention Deficit Hyperactivity Disorder: Drug Effectiveness 
Review Project, 2011. 

 

Approval Criteria 

1. What diagnosis is being treated? Record ICD10 code. 

2. Is the drug being used to treat an 
OHP-funded condition? 

Yes: Go to #3 No: Pass to RPh. Deny; not 
funded by OHP. 

3. Is the requested drug on the PDL? Yes: Go to #5 No: Go to #4 

4. Will the prescriber consider a change 
to a preferred agent? 

 
Message: 

¶ Preferred drugs are evidence-based 
reviewed for comparative effectiveness 
and safety by the Oregon Pharmacy & 
Therapeutics (P&T) Committee. 

Yes: Inform prescriber 
of preferred 
alternatives 

No: Go to #5 

5. Is the request for an approved FDA 
diagnosis defined in Table 1? 

Yes: Go to #6 No: Go to #9 

6. Are the patientôs age and the 
prescribed dose within the limits 
defined in Table 2? 

Yes: Go to #7 No: Go to #9 

7. Is the prescribed drug the only 
stimulant or non-stimulant filled in the 
last 30 days? 

Yes: Approve for up to 
12 months 

No: Go to #8 

8. Is the multi-drug regimen considered a 
standard combination as defined in 
Table 3? 

Yes: Approve for up to 
12 months 

No: Go to #9 

http://www.pediatrics.org/cgi/doi/10.1542/peds.2011-2654

























































































































































































































































































































































































































































